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COMMODITY(HIE2) : EAW. CARBON STEEL PIPE EN 10204 TYPE 3.1 - 2004 SMNDE D%'L\;U‘I\l 224 “Biki 706U| ’
- < €eompo-ro, buk—gu, s8n, Koréa
SPECACATON(RI&#2) . ASTMAS3 CUSTOMER(24 Af): FullEAHE)
Tenste PropertisiGage Length : 2 nch) Herdess Test Hardhess Test & OWN Impact Test DWT Test( T)
Test
TYPE TOTAL Tensle Srength Yield YR Max. CWN impadt Test(TC) .
oF SZE ) PCS WBGHT LENGTH 1Spac | e Srergth | Rate EL Value ool Shear Area(%)
No.|  PPE OUT-DAXTHICKXLENGTH HEATNo.  [Pressure{Time Wed »2 Oyloe) Avea
[=Ys) [CTEPIS T PEN) *2| MPa MPa MPa % % | %3 *3 . 1 [ 2 | 3 | ag || ! ] 2 | ag |
. = ) . R O [ 45 | 415 | 240 27 Spe“me
: Max Citera: In the case of 10%10)
1| esee 12 X0312" X610 M 1@ 50,080 8118 SQB34 | 100 | 5 T 4 | 44 | 30 4
TOTAL 12 50,080 a8
Chemicad Composiion(%) 2:x100 3:x1000 4:x 10000 Zn-Coating Test HC-Test HIC Test Permak
M o — T CooperSiale|  Colapse SSC - =
Spec. cls | glep|s|a|n|c|m|v M 2n Coating | PP Prsare | OR | OR | o Lot Te olpoe k@)
No. | HeatNo wal 2 | 2| 2 | 3|3 22123313 Time |Resit|  psi % | % | % EBERW Biack BEBevel End
3 #2) L: Longiudinal, T: Transverse
| %3) B: Base, W Weld Line, H: Heal Affected Zone
e EY) 10| 50 | & | 0| 0| | 1% 1000 . '
1| scesom Hl 8| 1 | % |13 = ) : HeatlLacke) Arclysi, P- ProdLctArelysls
8 1 8 s 4 » i | 2 | %7) For each reduction of 0.01% below the spedified C mex.
P 2 anincrease of 0.06% Mn above the specified max.
Pl®B | T &84 2111 /21|48 wil be permitad up b a max. of 1.65%
%10) CM3-CUHE oW
%* SPEC YEAR - ASTM AS3(2012E0)
NorOestucive Test Frtening/ m—
Heat Treatment un Bending Test Visud & Oimension
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& HBS 2 A0l #RLYSS SSHUCH .
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREN HAS BEEN ACCEPTED INACOORDANCE WITH THE PRESCRIBED SPECEICATION AND ORDER R .
« 2 AASHA0 F0 12 FARC AZAI OHEA SR YA & O, 2ASUA FLHTAI ALSM AXR 20198 otal 2 YSLICH
SURVEYOR QA Marager
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+ This Mill Test Certificate Is a copy that has been printed from original electronic document{with digital slgning).
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